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Part 
No.

A
B
C
D
E
F

B09
B10
B14
C05
C17
C18
C21

Description   

Main Frame    
Left upright Tube        
Right Upright Tube 
Console Base 
Console Panel 
PAD Holder 
Cross Wrench with Screw driver 
T Shape Allen Wrench 
Allen Wrench 
Console Back Cover 
Left Upright Tube Cover 
Right Upright Tube Cover 
Accessories Holder Mat 

Qty

1
1
1
1
1
1
1
1
1
1
1
1
1

Part 
No.
C22
D16
D12
D06
D07
D27
D28
D39
D30
D38
E22
E14
E31
E41

Description

Bottle Holder Mat
Bolt - M6 * 15
Bolt - M8 * 30
Bolt - M10 * 20
Bolt - M10 *25
Flat Washer - 8 
Flat Washer - 10 
Flat Washer - 6
Spring Washer - 8 
Spring Washer - 6
Power Wire 
Saftey Key 
Mp3 Wire 
Dongle

Qty

1
4
4
6
8
4
6
4
4
4
1
1
1
1

2m0.8m

0.8m
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1

2 X 2

X 1

X 1 D07 X 4

B10
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4
X 2

X 1

X 1 D07 X 4

B10
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5

D06 X 6

B14

D28 X 6

6
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7
X 1

X 1

8
D12 X 4

B10

D27 X 4

D30 X 4
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9

10

D16 X 4

D38 X 4

D39 X 4

B09

11
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SAF Y KEY

LUBRICATING THE TREADMILL

* Every 3-6 months
** See User Guide for more info
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EXPLODED DIAGRAM
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No. Part description Remark Qty

A01 Incline bracket 1

A02 Main frame 1

A03 Left upright tube 1

A04 Right upright tube 1

A05 Console bracket 1

A06 Console panel bracket 1

A07 PAD holder bracket 1

B01 Front roller 1

B02 Back roller 1

B03 Speaker net 1

B04 Versatile adjustment screw 2

B05 Compression spring 1 4

B06 Pulse steel plate 4

B07 Tension spring 2

B08 Safety key plate 1

B09 Cross wrench with screw driver 1

B10 T shape Allen wrench 6mm 1

B11 Side rail pressing sheet 12

B12 Screw plate 3

B13 Big washer 2

B14 8# Allen wrench 8mm 1

B15 Belt Hook 2

C01 Console top cover 1

C02 Console bottom cover 1

C03 Console panel top cover 1

C04 Console panel bottom cover 1

C05 Console back cover 1

C06 Left handle bar 1

C07 Holder bottom cover 1

C08 Holder top cover 1

C09 Holder sliding top cover 1

C10 Holder sliding top cover 1

C11 Motor top cover 1

C12 Motor front cover 1

C13 Rear cover 1

C14 Left side rail 1

C15 Right side rail 1

C16 Top side rail 2

C17 Left upright tube cover 1

No. Part description Remark Qty

C18 Right upright tube cover 1

C19 Running belt 1

C20 Anti-slip pad 2

C21 Accessories holder mat 1

C22 Bottle holder mat 1

C23 T shape cushion 4

C24 Volume control button 1

C25 Base of volume control button 1

C26 Fan guide 1

C27 Fan axis 1

C28 Cushion 4

C29 Moving wheel 2

C30 Versatile foot pad 2

C31 Rubber pad 2

C32 Tube buckle 2

C33 Flat foot pad 2

C34 Motor belt 1

C35 Big silicone pad 1

C36 Small silicone pad 2

C37 Right handle bar 1

C39 PAD Holder mat 13*1*120mm 1

C40 Rubber on anti-slip pad 24

D01 Nut M8 20

D02 Nut M10 8

D03 Bolt M10*65 1

D04 Bolt M10*45 3

D05 Bolt M5*16 2

D06 Bolt M10*20 8

D07 Bolt M10*25 8

D08 Bolt M8*85 1

D09 Bolt M10*40 4

D10 Bolt M8*65 2

D11 Bolt M8*55 1

D12 Bolt M8*30 4

D13 Bolt M8*45 6

D14 Bolt M8*55 6

D15

D16

Bolt

Bolt

M8*25

M6*15

4

4
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No. Part description Remark Qty

D17

D18

Bolt

Bolt

M5*12
M4*12

8
4

D19 Screw ST4.2*40 8

D20 Screw ST4.2*25 8

D21 Screw ST4.2*20 8

D22 Screw ST4.2*12 43

D23 Screw ST4.2*20 12

D24 Screw ST2.9*12 2

D25 Screw ST2.9*8 54

D26 Screw ST2.9*8 2

D27 Flat washer 8 4

D28 Flat washer 10 6

D29 Flat washer 5* 13*1.0 4

D30 Screw ST4.2*12 24

D31 Spring washer 10 6

D32 Lock washer 8 8

D33 Lock washer 10 2

D34 Big washer 10 10

D35 Flat washer 8 1

D36 Nut M8 1

D37 Spring washer 8 1

D38 Spring washer 6 4

D39 Flat washer 6 4

D40 Spring washer 8 4

D41 Bolt M8*45 1

D42 Big washer 8 3

E01 Console 1

E02 Inverter 1

E03 Button board 1 1

E04 Button board 2 1

E05 Button board top signal wire 1

E06 Console top signal wire 1

E07 Console middle signal wire 1 1

E08 Console middle signal wire 2 1

E09 Console bottom signal wire 1

E10 Hand pulse top signal wire 1

E11 Hand pulse bottom signal wire 1

E12 Top signal wire on switch button 1

E13 Bottom signal wire on  
switch button

1

No. Part description Remark Qty

E14

E15

Saftey Key 

Running board

1

1

E16 Incline motor 1

E17 AC motor 1

E18 Switch button 1

E19 Power socket 1

E20 Magnet ring 1

E21 Magent core 1

E22 Power wire 1

E23 Overload protector 1

E24 AC single wire Blue 
200mm 

1

E25 AC single wire Brown 
200mm

2

E26 AC single wire Blue 
350mm

1

E27 AC single wire Brown 
350mm

1

E28 Grounding wire Y/G 350mm 4

E29 Speaker 2

E30 Bluetooth adapter board 1

E31 Mp3 connecting wire 1

E32 Volume control board 1

E33 Volume control wire 1

E34 Audio input/output board 1

E35 Amplifier board input wire 3

E36 USB connecting board 1

E37 USB connecting wire 1

E38 Fan 1

E39 Energy saving plate 1

E40 Bluetooth board 1

E41 Dongle 1

E42 Bluetooth adapter board 
connecting wire

1

E43 AC single wire Red 500mm 2

F01 Inductance 1

F02 Filter 1
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HOME RETURN

BLUETOOTH
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START

STOP

FAN

HOME

RETURN
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PRODUCT 
CODE 

RVSL-10821-AC - SL8.0 Treadmill

LOCATION トレッドミルの前方にシールがございます。モーターカバーの下、電源スイッチの右側にございます。
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Hereby, RFE international declares that this product is in compliance with the essential requirements    
 and other relevant provisions of Directive 2014/53/EU.

 WEEE logo this symbol on a product means that the product is covered by European Directive    
    2012/19/EU.

The Bluetooth® word mark and logos are registered trademarks owned by Bluetooth SIG, Inc. 
and any use of such marks by RFE international is under license.
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